
Project Report 

Demonstration of Low Maintenance Chemical Free Recycling 

of Secondary Treated Effluent by Ceramic Membranes

A report of a study funded by the
 Australian Water Recycling Centre of Excellence

Victoria University
 September 2014



Demonstration of Low Maintenance Chemical Free Recycling of  
Secondary Treated Effluent by Ceramic Membranes
Project Leader 
Mikel Duke
Principal Research Fellow
Institute for Sutainability and Innovation
Vctioria University, AUSTRALIA
Telephone: +61 3 9919 7682
Facsimile: +61 3 9919 7696

Contact:  Mikel Duke Mikel.Duke@vu.edu.au

Partners
Melbourne Water, South East Water, Water Research Australia, 
Black & Veatch, PWN Technologies.

About the Australian Water Recycling Centre of Excellence
[...]
are offset and can therefore be economically justified.  The use of ozone has been found to lead to 
major flux improvement of ceramic membranes which leads to cheaper operation on a cost per 
volume of water treated basis (Karnik et al. 2005, Lehman and Liu 2009).  Further, in the context of 
recycling of wastewater where feedwater quality and membrane fouling present considerable 
challenges for economic treatment by polymeric processes, the ceramic membrane / ozonisation 
hybrid process may see an even greater benefit.  This project seeks to explore these cleaning, 
performance and economic virtues of ceramic membrane combined with ozonisation in the context of 
recycling of secondary effluent.  
 
 
Disinfection performance 
All water treatment processes for potable and recycling applications require approval from health 
authorities before any plant is allowed to supply the community.  The approval process involves 
demonstrating disinfection performance to a standard that protects the health of all water users.  One 
such performance indicator is the microbiological removal efficiency, measured with respect to the 
main classes of water-borne pathogens; viruses, bacteria, protozoa and parasites.  Removal 
efficiency is enumerated as the log reduction value (LRV) obtained from laboratory measurements of 
treated water samples compared to untreated water.  This project seeks to investigate the disinfection 
performance of the ozone/membrane system, yet did not attempt to perform a full process validation 
trial (the scale of such an undertaking was outside the scope of this research project).  Nevertheless, 
the disinfection testing followed the primary reference document for this work, the US-EPA Membrane 

Raw water 
feed

Coagulant 
(PACL)

Backwash 
+ cleaning 
chemicals

Treated 
water

Ozone

Contact 
volume

Backwash cleaning 
chemicals 

(NaOH, Hypochlorite, HCl 
and H2O2)

Membrane

O3

OH• OH• OH• 

O3

O3

Water



AWRCoE Project Final Report – Ceramic Membrane Demonstration September 2014 

Victoria University  10 

Filtration Guidance Manual (US-EPA 2005).  The purpose of this was to estimate the pathogen 
rejection and inactivation capability of the new hybrid process.   
 
 
One area of interest was the effect of the ozone/ceramic membrane process on the pathogen load in 
the reject water.  All disinfection processes using a membrane barrier result in a reject stream with 
higher concentration of organisms than the feed water, by reason of simple mass balance.  However, 
the fate of these potentially pathogenic organisms can pose a problem for treatment operators.  The 
basin or estuarine system receiving reject streams need to be sufficiently large and / or carefully 
managed to avoid hazardous human exposure.  Alternatively, treatment process reject streams are 
sent to the head of the plant to pass through the whole process again.  Some organisms will be 
rendered inactive by multiple passes of conventional treatment, yet some organisms will remain active 
and pathogenic and over time a build-up of undesirable concentration of pathogens may develop.   
 
Therefore, an additional benefit of the combined ozone / ceramic membrane process is the potential 
for enhanced deactivation of reject pathogen concentrations.  This enhancement is hypothesized as 
follows: organisms in the feedwater undergo ozonisation with some fixed combination of time-
weighted and dose-weighted average contact time resulting in a proportion of deactivation.  The 
surviving active organisms then encounter the membrane and are held on the membrane surface or 
within the filter-cake for the entire duration of the filtration cycle.  As the viable organisms are in a 
flowing stream of ozonised water, their individual contact times are substantially longer.  This in theory 
would enhance disinfection of both permeate and reject streams, which potentially expands the 
options where reject water can be disposed.  The potential for enhanced pathogen inactivation was 
explored as part of this study. 
 
 

4 Plant Trial 
The plant trial phase of the project involved installing a self-contained, demountable pilot plant at a 
wastewater treatment plant where treated effluent representative of a typical wastewater could be 
processed over a one year period.  The plant was loaned to the project by the technology provider, 
PWN Technologies, the Netherlands, and needed to be configured for the specific task at the 
manufacturer before shipping to Melbourne.  The pilot plant's treatment objectives were broadly 
defined and planned to be typical of those commonly faced by recycled water producers for reuse 
applications.  The equipment under test was a microfiltration membrane incorporated into an 
automated plant and was to be experimented with two pre-treatment processes; that of ozonisation 
and in-line coagulation.   
 
The pilot plant successfully cleared Customs and Quarantine services and was delivered to the trial 
site, Melbourne Water's Eastern Treatment Plant on 15th May 2012.  The plant was first operated on 
18th September and commissioning trials were completed on 25th September, 2012.  The plant 
operated continuously performing a series experiments until July 2013 when the trial was concluded. 
 
Of primary focus of the trial was the improvement in microfiltration performance when ozonisation was 
applied as a pre-treatment compared to no pre-treatment.  However, application of inorganic 
coagulants are widely reported as a very cost effective method to improve filtration performance 
generally.  Previous work in this area has shown high fluxes are possible with ceramic membranes 
where both ozonisation and coagulation are used as a pre-treatment (Lehman and Liu 2009). While 
this work was able to demonstrate a reduction in the required coagulant dose when ozone was 
applied, it did not determine the need for coagulant addition in membrane performance where ozone 
is also used. Therefore, to explore the full implications of ozonisation pre-treatment before a ceramic 
filter, the experimental matrix of membrane performance was expanded to include the benefit of in-
line coagulation pre-treatment with and without ozonisation.  Figure 2 shows a schematic 
representation of the plant configuration along with key process control points and measurement 
samples points.   
 
 



AWRCoE Project Final Report – Ceramic Membrane Demonstration September 2014 

Victoria University  11 

 

Figure 2. Schematic of process 

 
Ozonisation of wastewater injects ozone gas that was produced "at-line" by an ozone generator from 
the reaction of oxygen within an electrical discharge.  Ozone injection into the water stream uses a 
mixing device, such as side-stream, venturi or static mixer, to ensure rapid and efficient dissolution.  
Typically downstream of the mixer is an ozone contactor of carefully determined volume to detain the 
ozonised water for a fixed contact time.  This is to ensure sufficient exposure of the reactants to free 
ozone, and to provide adequate time for the ozone to decay prior to downstream processes that 
cannot tolerate ozone.  As polymer membranes and their seals/housings are irreparably damaged by 
ozone a large contactor is used to guarantee complete decomposition, via both mechanisms of 
reaction with organic material and self-decay.  However, the present project calls for free dissolved 
ozone to be at the ceramic membrane surface, therefore the contact volume must be designed to 
ensure a residual amount of ozone is present on the membrane surface.   
 

4.1 The Trial Site 

 

Figure 3. Melbourne Water's Eastern Treatment Plant, Carrum, Victoria (Source: Melbourne Water 
web site) 

Secondary Effluent

Ozone Generator

Coagulant

Ceramic Membrane

Product Tank

Sample point 1
‘Raw effluent’

Sample point 2
‘Ozonated effluent’

Sample point 3
‘Pre-membrane’

Sample point 4
‘Post-membrane’

Ozone
Injector

Backwash
Reject

Flow
control

Turbidity

Turbidity

Dosing
pump



AWRCoE Project Final Report – Ceramic Membrane Demonstration September 2014 

Victoria University  12 

 
Melbourne Water operates two sewage treatment plants in the greater Melbourne area.  The Eastern 
Treatment Plant (ETP), 40 km south east of the city treats 330 ML/day of domestic and industrial 
effluent.  The plant uses a conventional activated sludge treatment process before extensive tertiary 
treatment and disinfection to Class A recycled water standard for supply to customers for reuse or 
discharge to an ocean outfall.  See Figure 4 for an overview of the ETP process.  This work used as 
its feed the secondary effluent obtained from the holding lagoon prior to any tertiary treatment.   
 
The water quality used to supply a membrane process has a significant influence on the plant's 
performance.  Any water can be theoretically treated to meet some criteria of use by applying multiple 
treatment technologies.  However, secondary treated effluent sourced from municipal sewage is 
generally regarded as a difficult water to further treat, particularly when the sewage catchment 
contains heavy and light industry.  The combination of organic matter that is not easily biodegradable, 
along with extracellular polymeric substances from the activated sludge process, among others, 
represents significant fouling potential to membrane processes.  Therefore, treatment of secondary 
effluent for reuse applications is never a trivial undertaking, and one that requires careful plant design 
and sound understanding of the cost implications.  Yet it is precisely this type of challenging water 
that this project seeks to treat using the more robust ceramic membrane combined with ozonisation to 
investigate if cost effective exploitation of the low value resource is possible. 
 
 
 

 

Figure 4. Overview of ETP's primary and secondary processes 

 
 
Secondary treated effluent from the ETP is highly coloured containing high concentrations of 
non-biodegradable coloured compounds.  Further, ultraviolet absorbance at 254 nm (UV254) is also 
relatively high, signifying high concentrations of olefins and aromatic species, and the dissolved 
organic carbon (DOC) content was typically between 10 - 16 mg/L during the course of the trial.  The 
organic content of the effluent was considerably variable, principally due to a large number of 
industries following variable weekly discharge practices.  The effluent for the project has passed 
through secondary clarifiers and the turbidity was commonly 3 - 5 NTU, but high turbidity events did 
occur during high rainfall periods or during agitation of the effluent holding basins from windy 
conditions.  

Grit 
removal

Sewage in
Primary 

sedimentation
Aeration Clarification

Holding 
Lagoon

Sludge 
digestion

Tertiary
Treatment

Sludge 
thickener

Sludge 
drying

Ozone/MF
Pilot Plant



AWRCoE Project Final Report – Ceramic Membrane Demonstration September 2014 

Victoria University  13 

Table 1.  Typical ETP secondary effluent water quality data collected prior to and during the early 
stages of operation.  

Parameter Value 

COD (mg/L)
1
 58.7 

pH
1
 7 

Suspended Solids (mg/L)
1
 16.1 

E Coli (counts/100mL)
1
 50,500 

Alkalinity (mg/L as CaCO3)
1
 97.8 

TDS (mg/L)
1
 486 

TDS – Inorganic (mg/L)
1
 397 

TKN (mg/L)
1
 5.5 

True Colour (PtCo)
1
 80 

Turbidity (NTU)
1
 7 

UV Transmittance 254nm
1
 49 

Aluminium (mg/L)
2
 0.72 

Ammonia (mg/L as N)
1
 1.75 

Calcium (mg/L)
2
 20.7 

Iron (mg/L)
2
 0.26 

Magnesium (mg/L)
2
 12.25 

Manganese (mg/L)
2
 0.058 

Nitrate (mg/L as N)
1
 7.9 

Nitrite (mg/L as N)
1
 0.46 

Potassium (mg/L)
2
 23 

1. Collected over the period from January 2012 to March 2013 
2. Collected over the period from May to August 2012. 

 

4.2 Pilot Plant 
The pilot plant was provided by PWN Technologies, constructed by RWB Water Services (the 
Netherlands) and was fully containerised, easily demountable and able to be installed at the test site 
rapidly.  The plant was built into two shipping containers design to sit together with an interconnecting 
hatchway as a conduit for cables and hoses.  The plant was equipped with a single ceramic 
Metawater element of 25 m

2
 membrane area.  At a nominal permeate flux of 100 L/m

2
.h the 

production capacity was 2.5 m
3
/h.  The plant was configured in dead-end filtration mode and 

programmed for constant flux control.  Clearing of the filtrated material was affected by programmed 
hydraulic backwash with permeate driven by compressed air, and facilities for chemical enhanced 
backwashing were provided.  See section 4.2.2 for details of the plant operation. 
 
The plant's process control computer enabled automatic, unattended operation with logging of all 
process sensors.  The installed communications equipment allowed remote access for monitoring and 
data collection.  Also technical support and programming modifications were provided over the remote 
link by the owners in The Netherlands. 
 



AWRCoE Project Final Report – Ceramic Membrane Demonstration September 2014 

Victoria University  14 

 

Figure 5. Process flow diagram 

 

4.2.1 Ceramic Membrane 
 

    

Figure 6. The Metawater 25 m
2
 ceramic element side view (left) and along the monolith (right) 

 
The ceramic membrane incorporated into the pilot plant was a single Metawater, monolith element.  
This element consists of α-alumina material formed into one piece 1.5 m long x 0.18 m in diameter.  
Through the element are 2,000 lumen channels of active layer with a pore size of 0.1 µm.  The total 
area of membrane is 25 m

2
. 

 
 

Raw effluent

Ozone gas

Static mixer

Coagulant

Product water

Compressed Air

Backwash 
valve

Hypo CEB

Membrane

Backwash
tank

To Sewer

Sample points1

2

Sample
point

3 4

Sample
point

Backwash to Sewer

Air vent

Acid CEB
Air scour

Air  
(5 bar)

Backwash 
valve

Compressor

Off gas

Pilot plant 

Turbidity

Turbidity

Tertiary Treatment
Trials Plant



AWRCoE Project Final Report – Ceramic Membrane Demonstration September 2014 

Victoria University  15 

   

Figure 7. Photographs of containers delivery (left) and placement (right) 

 

4.2.2 The Installation 
Installation activities were carried out to connect all services necessary to operate the plant on 
Melbourne Water's facilities.  Site health and safety requirements were met through the execution of a 
HAZOP process led by Black and Veatch, carried out on 25th July, 2012 and approved on 12th 
September, 2012.  Following this process all requisite site operation documentation such as Standard 
Operating Procedures, Task Risk Assessments and Safe Work Method Statements were prepared 
and reviewed by Melbourne Water personnel.  The final approval for operation was obtained after a 
HAZID hazard identification activity was performed and completed on 17th September, 2012. 
 
The larger (20 foot container) held the main plant equipment of feedwater pump, membrane housing, 
pressurised backwash tank, product water tank and reject tank.  The smaller (10 foot container) held 
the chemical dosing facilities and the air compressor.  See Figure 8 for photographs of inside the two 
containers.   
 
The plant was operated in constant flux mode under VFD feed pump control with transmembrane 
pressure (TMP) continuously monitored.  Hydraulic backwashes (BW) were performed under PLC 
control according to a predetermine frequency (See section 4.3 for details of the experimental matrix).  
During a BW sequence the backwash tank is filled with 55 L of permeate using a separate pump, 
pressurised to 5 bar, then about 2/3

rd
 of the volume rapidly passed through the membrane to a reject 

receiver in about 10 seconds.  The remaining 1/3
rd

 of the tank volume continued to backwash but is 
accompanied with an air scour across the feed side (or lumen) for 5 seconds, followed by 
compressed air only for a further 5 seconds. The last of these is used to drive water from the feed 
side, effectively leaving the membrane dry after backwash. 
 
As hydraulic BWs do not completely clear the membrane of all filtered material, some foulant material 